Kit #’s:

**INSEPCT THE FULL

CONTENTS OF THE KIT, KLM69006

INSTRUCTIONS

PACKING LIST, KLM69016

BACKORDER SHEETS, KLM69026

PRIOR TO BEGINNING

ANY INSTALLATION Version 1.4
. Version 1.4

B ldl@Samaaiia.
AIR SUSPENSION SYSTEMS

2686 Highway 92 - 0skaloosa, IA 52371
phone: 641.673.0468 - fax: 641.673.4168
www.kelderman.com

2017+ Ford F-250/330/490 P/
9-6” Rear Install Instructions
Installation Instructions




1.

Installation

Before removing anything off the truck, measure the pinion angle and write the
angle down. This is important because you will need to put the axle back to this
measurement after the installation. Also, take a measurement from the front of the
axle to a location on each side of the frame. Write these measurements here.
Pinion angle . Right side Left side NOTE: All the
bolts in this kit use a flat washer on each side of the bolt. It is required to
remove the pickup bed.

Jack up the rear of the frame so that most of the tension is off the leaf springs.
Place a set of jack stands under the frame and block the tires so the axle won'’t
move. Place a jack stand under the pinion so it doesn’t rotate. Remove the leaf
springs and shocks. Keep the rear shackle bolt as you will use it in Step 10 when
installing the accumulator tanks. Remove the bolts that hold the sway bar to the
axle (if equipped) and let it hang from the end links. Remove the bump stops on the
bottom of the frame.

NOTE: THE FUEL TANK WILL NEED TO BE SLID TOWARDS THE CENTER OF

THE VEHICLE TO GET THE DRIVERS SIDE FORWARD BOLT OUT OF THE LEAF

SPRING PERCH

Passenger side pictured. This truck is equipped with factory sway bar.
Not all trucks are equipped with sway bars.



3. Locate the trailing arm mounts (Part # 10008001). Use a sander or grinder to grind
the powder coat off the front edge. You will be welding this front section to the frame.
The trailing arm mounts fasten to the factory leaf spring perch with the original leaf
spring bolt. You will also drill two bolts for the 1/2” x 1-1/2” bolts that fasten into the
bottom of the frame. Use the nut plates and slide them into the frame. Torque the 1/2”
bolts to 85 ft./Ibs. and the factory bolt to 225 ft./Ibs.

Grind here

Weld the bracket to the
frame after the bolts are
torqued.

Drill these holes for the 1/2” bolts

= — = : 4 &w ~_=--~.;,r'r
NOTE: WHEN WELDING USE AN ANTI SURGE PROTECTOR OR DISCONNECT
THE BATTERIES TO REDUCE THE CHANCE OF DAMAGING ELECTRONICS.




4. Locate the lower air bag mounts and axle clamps (Part # 8012-DS and 8011-PS)
and the F5748 air bags. Locate the driver side lower bag mount and drop (2) of the
5/8” x 9” (bolts may be a bit shorter or longer depending on axle tube size) bolts in the
outer holes of the mounts. Place the air bag on the air bag mount and tighten the 3/4”
nut finger tight. Place the assembly on top of the axle leaf spring perch. Locate the
driver side lower axle clamp. The lower axle clamps fasten to the axle so the shock
ears are towards the frame (away from the tire). Snug these bolts up for now. They will
be torqued in step 8. Repeat on the passenger side.

BEFORE MOUNTING THE LOWER AIR BAG MOUNT ON THE PASSENGER SIDE
MAKE SURE TO MOVE THE ABS LINE OUT OF FACTORY LOCATION. FAILURE
TO DO THIS WILL CAUSE THE LINE TO BE DAMAGED

Passenger
side pictured

S




Drivers side

pictured




5. Locate the upper air bag mounts (Part # 69439-DS and 69714-PS), Shock Reservoir
mounts (Part # 10003915), shock mounts (Part # 10006487-DS and 10006485-PS)
and upper pan hard bar mount (Part # 10008002). Starting with the drivers side, fasten
the shock mounts to the outside side of the frame with the 5/8 x 4 1/2” bolts, and at the
rear of the frame use the OEM bolts. Fasten the air bag mount to the bottom of the
frame with the factory bump stop bolts.

The remote reservoir shock mounts go between the bottom of the frame and the
upper air bag mount.

Cut off the outer tab off that holds the exhaust bracket. Just the inside bracket will
remain. Use the (4) factory bolts on the drivers side and (6) bolts on the passenger
side.

Refer to the diagrams on the next page for installation and bolt orientation
6




ITEM HO. | FART NUMBER DESCRIFTION ary.
Assemblies
1 10003915 Assemiby - Raptor Shock Reservoir Brocket 1
Weldmenfs
2 47437 wWaldment - |D§) Upper Bog/Frama Mount |
Parfs
3 &7564 Plata - 1450 - Round Paint Plale 1
Purchased Farfs
4 80012-5748 5748 Firesione Air Bag 1
5 80143 F0° Male Connachor, Union, SAE Flare, 3047 x 3/4° -14 NFT (Saalant) 1
Hardware
& 12212 Bolt - 3/8-16 x 1.25 - Gr.B 2
7 13022 Washer - 3/8 - Flat $AE Washer 2
B 13028 3/47 Aot Waoshesr 1
g 13044 Spiit Lock Washer - 3/8" - Y1 2
10 13054 Lock Washer - 3/4' I
11 13208 Jarm Nut - 3/8-16 Gr. 5 1
12 14042 FLAT WASHER - SAE - #10 2
13 1 4084 SPUT LOCK WASHER - #10 - 55 2
14 14097 Hex Mut; #10-24 - GRS -1 2
On
5\
S
O
\_ )
|
[\\_
® =] A Joororscascessnd 1010 [apmssrate weght - e
ST Teaan srecs: |
et
BT
_Bu_uwun___ﬂ 2017+ 350-350 Pickup &-Link [Rear)
il [ — R
[T ClaarsCl DELE PO e DAl Dag. 3 ¥ TN T —— maw MDA A e = = | RHEFT 1 OOF 1




6. Located the passenger shock mount and place it against the frame use the OEM
bolts to fasten the rear of the shock mount. Locate the passenger side upper bag
mount/pan hard bar mount and shock reservoir mount. Attach the upper bag mount to
the bottom of the frame (with the remote reservoir mount sandwiched in between) us-
ing the bolts that held the bump stop in place. Do not torque the bolts yet. Locate the
(2) 1/2” x 4-1/2” bolts and insert them from the outside of the frame inwards. Locate the
(2) 5/8” x 2” bolts and run them top down from the hitch mount to the upper bag mount.
Torque the 1/2” bolts to 85 ft./Ibs. and the 5/8” bolts to 175 ft./Ibs. Torque the factory
studs in the bottom of the frame to 55 ft./Ibs. Fasten the air bags to the upper air bags
on each side with the 3/8” x 1” flat and lock washers. Torque to 30 ft./Ibs.

5/8” x 2” bolts on hitch mount—factory and aftermarket is the same

TRAILER HITCHES

SUSPENSTONSHSTENS—\ e
YEA TR, |

Passenger side shown with shock installed

Use the factory bolts in the bottom of the frame to locate the upper air bag mount
Remember to install the remote reservoir mount between frame and upper bag mount




15
i!HE Nl'g E
It
[x=a]
wa:‘}.l‘)iuad

wopy Aol 48 HOEI0)
TO0P000| *=rnn invd

”ﬁ‘f.‘.‘_}".‘.". DETOZ/0Z/0L A1vD

e |
Tiam

(may) yur-p dnyold 0SE-0ST4 +410F

7 40 £ 133HS

S W]

R e T e

w
w2







ITEM NO. | PART NUMBER DESCRIFTION Qry.
Assemblies
1 10003915 Assemiby - Roptor Shock Reservoir Bracket 1
Weldments
2 69714 Weldment - (P5) Upper Bag/Frame Mount 1
3 10006485 Weldment - (P5) Shock Mount 1
Parfs
4 18749 CRR - 1" OD x .562"° ID x .3" Long - Bushing 1
5 69566 Plate - 16ga - Round Paint Plate 1
Purchased Parts
6 B0012-5748 5748 Firestone Air Bog 1
7 B0143 70° Male Connector, Union, SAE Flare, 3/4" x 3/4" -14 NPT (Sealant) 1
Haradware
8 12025 Bolt - 1/2-20 X 3.5 Gr. 8 YI 1
9 12212 Bolt - 3/8-16x 1.25- Gr.8 2
10 12409 Bolt - 5/8"-18 X 2' Gr. 8 Y1 2
11 12431 Bolt - 5/8"-18 x 4.5" Gr.8 2
12 12533 Bolt - 3/4°-16 x 4 1/2" GR8 1
13 13022 Washer - 3/8" - Flat SAE Washer 2
14 13024 Washer - 1/2" Flat SAE Washer 2
15 13026 Washer - 5/8" Flat SAE Washer 8
16 13028 Washer - 3/4" - Flat SAE Washer 3
17 13044 Split Lock Washer - 3/8" - YI 2
18 13056 Lock Washer - 3/4" 1
19 13124 Lock Nut - 1/2*-20 Gr. 8 1
20 13128 Lock Mut- 5/8"- 18 Gr, -8 Y1 4
21 13128 Lock Nut - 3/4™-16 Gr. 8 YI 1
22 13208 Jam Nut - 3/4°-16 Gr. 5 1
23 14062 FLAT WASHER - SAE - #10 2
24 14086 SPLIT LOCK WASHER - #10 - 55 2
25 14097 Hex Nut: #10-24 - GR5-1 2
OEM Hardware
26 13872 Flonge Hex Bolt: M10-1.5 x 35mm - 10.9 4
27 14045 Flange Hex Bolt: MB-1.25 x 30mm - Class 10.9 -2 2

11



8. Locate the lower pan hard bar mount (Crossmember Part # 69421) and brake line
relocation bracket (Part # 69036). The crossmember fastens to the lower air bag
mounts with the four 5/8 x 2” bolts and two U-bolts. Make sure to put the brake line
relocation bracket on the rear stud of the U bolt on the passenger side before
tightening. Torque the 1/2” bolts to 85 ft./Ibs. and the U-bolts to 55 ft./Ibs. Torque the
5/8” bolts on the lower bag mounts to 175 ft./Ibs.

SEE PIC ON NEXT PAGE

9. Locate the trailing arms and adjust them so there is 9-1/2” between the knuckles.
This is a good starting point that will get your axle close to centered and the pinion an-
gle near original. Insert the trailing arms into the lower bag mounts with the 7/8” x 5”
bolts. Fasten the front of the trailing arms into the forward trailing arm mounts with the
7/8” x 5” bolts. On the drivers side, run the emergency brake cable through between
the two trailing arms. Use the clamp to fasten the brake cable to the upper rear
knuckle.

Drivers side pictured 9.5” between knuckles Clamp brake cable here
see picture on page 8,10







Passenger side

Drivers side
brake cable
routing




10. Locate the large 90° air bag fitting, two accumulator air tanks (Part # 69150-DS
and 69151-PS) and the 3/4” air line. Insert the 90 degree air fitting and tighten into the
top of the bag. Make sure it is facing towards the rear of the truck. The accumulator
tanks mount to the rear factory leaf spring shackle perch with the factory bolt. Make
sure to mount so the large port faces forward. Insert the straight fitting in the tank.
The rear tank port uses the 1/4” or 3/8” fitting, depending on what controls you are
installing. Cut the 3/4” air line around 23” long and connect the tank to the air bag.

15



11. Locate the rear track bar/pan hard bar (Part # 10007940). It fastens to the upper
and lower pan hard bar mounts with the 3/4” x 4” bolts. Torque the 3/4” bolts to 175 ft./

Ibs.

12. Long box trucks require dropping the carrier bearing on the two piece drive shaft.
Locate the carrier bearing shims. Select the number of shims that give a 1” stack.
Install these between the carrier bearing and the crossmember that the carrier bearing

mounts to.

13. Locate the rear shocks. They fasten the upper and lower shock mounts with the
1/2” x 3-1/2” bolts. Depending on if the shocks are heim end or bushing mount, use the
provided spacers or flat washers to center up the shock in the shock mount. Torque
the 1/2” bolt to 85 ft./Ibs. More pictures on page 14.

Drivers side shown

16



13. Locate the provided sway bar (Part # 1139-185KLD), mounting clamps (Part #
80046) and sway bar bushings (Part # 4139-185KLD). The sway bar fastens to the
axle in the factory location (photo on following page). Once the sway bar is fastened in
place, attach the end links (Part # 16776) to the sway bar with the 1/2” x 2-1/2” bolts.
Make sure to use the large machined washer on the outside on the on the bolt head.

The upper end of the sway bar attaches to the sway bar mounting brackets (Part #
69335-DS and 69338-PS). The upper sway bar mounting brackets attach to the frame
with either the factory bolts (if the truck was equipped with the optional sway bar) or
the 1/2” x 1-1/2” bolts. Torque all the 1/2” bolts to 85 ft./Ibs. The upper portion of the
sway bar end link mounting bracket will attach with the supplied bolts. This bolt can
come into contact with the DEF tank on some trucks. You will need to install the end
link to the bracket and grind off the remaining threads to avoid the bolt coming into
contact with the tank.

Threads shown
ground off from
the provided bolt.

Machined washer

17



14. Inflate the air bags to 8”. This is the middle range where the air bag rides the best.
It can run as low as 7” and as high as 9”. With the air bags at the chosen ride height,
measure off the front axle ball joints to make sure the axle is square with the front (use
the original measurements in step 1). You can now check the pinion angle and adjust
the top trailing arm to set it back to the measurement in step 1. When you test drive the
truck, if the truck pulls to the right you will shorten the drivers side trailing arms one
turn. A good way to figure out which side trailing arms to lengthen for shorten is to
imagine how a skateboard works. This is how you decide which side of the axle needs
shortened or lengthened when trying to eliminate the pull or drift of the vehicle.

Measure between the air bag mounting plates when measuring the height on the
air bag Recommended ride height is 8”.




15. There are two different types of height control devices used, mechanical and
electronic. The Hadley electronic sensor is shown below. It mounts to the side of the
frame with the sensor bracket (Part# 10011863-DS/10011897-PS). Reuse the factory
bolts to attach the sensor bracket. The sensor attaches to the bracket with 1/4”-20 x
1-1/4” Socket Head Cap Screws. When setting the linkage length, set the air bag at 8
and make sure sensor arm is straight out. The body of the sensor probably will be
orientated with the top bolt closer to the rear of the truck. The collar will fasten to the
top trailing arm and be just behind the machined flats on the bar.

The sensor needs to be indexed so the arm of the sensor is going straight out from the
wiring harness plug on the backs ide of the sensor. Put the bags at 8” and set the
collar so it is against the threads. Next with the sensor arm parallel with the top trailing
arm. Cut the linkage length so that the arm is parallel, pull the little lock clips out of the
female sockets, press the female sockets on the ball studs and reinstall the locking
clips. The sensor below is using a 8” arm and a 5-6” linkage. NOTE: The sensor will
work with a 6” or 8” arm. Also mechanical sensors mount using the same
bracket.

19



Air Lift Box Mounting

16. The best place for the air controls box and air tanks is where the spare tire
originally went. Use the supplied mounting tabs and weld them to the spare tire carrier.
Make sure to use a battery protection device on the batteries or unhook the batteries

before welding!

Mount one air tank beside the control box and mount the other tank on the front side
of the crossmember. Refer to the picture on the next page and to the video on
youtube.com

20






17. The mechanical height control valve mounts to the frame just like the Hadley
electronic sensor. It needs to be straight up and down when bolted to the frame and
the arm is straight out at ride height. NOTE: Before installing the mechanical valve, ro-
tate the arm clockwise and counter clockwise 4-5 times each way. This will get the in-

ternals ready for operation.

Top Port - Exhaust
Middle Port - Air Spring
Bottom Port - Supply

Mechanical Valve Mounting Tips

-the height control valves have an 8 second delay

-before installing the height control valves rotate
them 360 degrees each direction about 6 times

-the mechanical valves will mount the same direc-
tion as the Hadley

22



Completed install

23



ITEM HO. PART HUMEER

DESCRIPTION

QY.

Assemblies

Assembly - 19.00 Eng-Link

(]

Azsemioly - Cast Knuckie 1000

Assembly - Cast Knuckle 10005 - 171D

AR

AstemiDy - Panhard Ear - 14.5° Bar Lengthn - 374" Boit

Assemioy - Perch Mount - 5-6" Lift Kits

=]

Assemiby - Upper Bag Plafe - PHB Brocket [P5]

Assemiby 5" Axle - Lower Bag Plate & Axie Clamp w/Shock Mount

Assemipy - [D5] 3.57 Asie - Lower Bog Fiate & Axle Clamp w/Shook Mount

Assemiby 5) Side Fiate shock Ear - 5-6" Kits

Aszemiby - [DS] Upper Bag Piate

Weldments

d-Link Bracket

[P3] Eng-Link Bracket

Weldment - Panhard Bar Crossmemoer Bracket - 3/4" Bodt

Thick Wiasher] 50D x 53" 1D x 1/4"

Accumuiaror Tank

[PS} Accumuiator Tank

Paris

Rear Axie Brgke Line Bracker

Brake Relsaction Bracket

T0rmm Wingrut

14.5" Trailing Arm Bar

Purchased Parts

1139-185KLD

Sway Bar

A413%-185K10

Sway Bar Bushing

Retainer [D-Ring)

P0° Male Elbow Tube 1/47% 1/4-18

457 Male Make Boow, 3/4° X 3/47-14 NPT - Brass Fitting, Swive

Shock - Rear - Eeiderman 2.0 BMT

Hardware

Boit- 1/2-20 X 3" GL.E

Boit- 3/8-24 X 1" Gr.5

1/2° gt Washer

/6" Fiat Wiasher

=]

=]

i
k3

a
€

Fiange Hex Bolt: M10-1.5 X 35mm ¥ -BO

|-

¥

PE0ESA106

Top Distorted Thread Lock MUt - 3/8°-24 - GRS - Y1

A o

£ ..is...._ 1:20 _ Apmecaimate Weight = ibs

REW

ECH

CHANGE DESCRIPTION

MATL SPECS:
Cescrenon Kif - A-ink (Rear) - 56" Lt - 3.5 Aude

FRTIEC

2017 F250/350 Pickup (SRW)
Bkl mzer: KLM-6 7008

OATE: 104/20/202

== SHEET 1 OF 2

24



25



Commercial Product Warranty, Disclaimers and Warnings
Kelderman techs are available at 641-673-0468 M-F 7:00-4:00 CST

Kelderman Air Suspension Systems offer a 3 year/ 100,000 mile Limited Warranty, parts and labor, to the original retail
purchaser who owns the vehicle on which the unit was installed, for defects in materials and workmanship related to the
fabricated parts. Non fabricated parts such as air bags, air compressors, gauges, solenoid kits, and electronic or mechanical air
tide control systems are covered for 1 vear/ 50,000 miles for parts and labor. In cases where ride control systems manufactured
by The Air Lift Company or Hadley Products are provided, the ride conirol warranty in this document will not apply. Insiead, the
warranty will be that of Hadley and Air Lift.

Kelderman Air Suspension Systems must be contacted for warranty authorization before any diagnostic work or repairs are
performed. At that time, Kelderman will provide diagnostic assistance and authorization for the repairs if warrantable. Any
unauthorized diagnostic work performed before contacting Kelderman will not be covered under the warranty program if deemed
unreasonable.

Kelderman Air Suspension System does not warrant any product for finish, alterations, modifications and/or installation different
from Kelderman’s instructions. Alterations / modifications to the final produet inelude, but are not limited to powder coating,
plating, and/or welding which will void the warranty. Some damage may occur to the finish of the parts during shipping. This is
considered normal and 15 not covered under warranty.

Kelderman tries to ensure that the suspension parts fit the vehicles they were designed for, but due to unknown vehicle
manufacturer’s production changes and/or inconsistencies by the vehicle manufacture, Kelderman cannot be responsible for
100 fitment.

Kelderman's obligation under this warranty is limited to the replacement of the defective parts only. Freight charges, incidental
or consequential damages are expressly excluded from this warranty. Kelderman is noi responsible for damages andfor warranty
of other vehicle parts related or non-related to the installed Kelderman Air Suspension System. This warranty is expressly in lieu
of all other warranties expressed or implied. This warranty shall not apply to any product that has been subject to accident,
neglipence, alteration, abuse or misuse as determined by Kelderman,

Kelderman Air Suspension Systems are designed to be installed, and run at the recommended ride heights provided by
Kelderman. All warranties will become void if Kelderman systems are run outside the recommended ride heights, or if the
systems are combined/substituted with other suspension kits. Combination and/or substitution of other components may cause
premature wear and inhibit the Kelderman Air Suspension from operating as designed, which may cause severe injury or death.
Kelderman does not warrant parts not manufactured by Kelderman.

It is the installer and sellers reasonability to review all these warranties, warnings and disclaimers with the consumer prior to
installation.

Kelderman reserves the right to supersede, discontinue, change designs, finishes, part numbers and/or applications of parts
deemed necessary without written notice. Kelderman is not responsible for misprints, or typographical errors within the catalog
or price sheets.

Diecember, 2011

26



